PARTS LIST

VR440C VR540C r0 1152800
Frame and Fittings 2/2 Apr. 01, 2006

el PARTS No. PARTS NAME IﬁGIIDING PRICE( ) |RECOMMI%)|  REMARKS

1 | 36122 | 126 , 08 | KNAPSACK FRAME 1

2 | 11121 1 106 1 09 | SUPPORT C.P. 1

3 | 36005 ' 111! RUBBER 3

4 | 571L 0600, FLANGE NUT 7 M6

5 | 36015 ' 101 ! STOPPER RUBBER 1

6 | 315L ,0630, HEX. BOLT (W/SW,PW) 1 M6 x 30

7 | 11020 1 132 ENGINE SUPPORT 1

8 [ 31057 ! 139 HEXAGON BOLT 4 M5 x 25

9 | 513L 11000, HEXAGON NUT 1 M10

10 | 661L 1000 SPRING LOCK WASHER 1 M10

11 | 71304 | 102 SINGLE HANDLE SET 1

12 | 11113 1 371 1 08 | STAY 1

13 | 412N 0520, SOCKET SCREW 1 M5 x 20

14 | 91049 1 122 | CONNECTOR 1

15 | 71303 ! 101! SAFETY GUARD SET 1

16 | 36044 | 107 BLADE COVER 1

17 | 66006 ' 117 ! BOX SPANNER 1 17 x 19+screw driver
18 | 66007 | 103 , L WRENCH 1 4mm

19 | 66007 ' 104 | L WRENCH 1 5mm

20 4

21 \ |

22 | |

23 L

24 | |

2 —

26 | |

27 T

| |




TL52/TH48
Handle and Fittings

REF. PARTS NO. PARTS NAME Q'TY | REMARKS | REF.|  PARTS RNO. PARTS  NAME Q' TY | REMARKS
NO. INCL NO. INCL

48 | 61IL 10500 WASHER 4

49 | 36063 | 194 SHOULDER BAND 1

50 | 36044 ' 106 COVER 1




TL52/TH48
Handle and Fittings

RER.|  PARTS NO. PARTS NAME Q' TY | REMARKS |REF.[  PARTS No. PARTS NANE Q' TY | RENARKS
NO. INCL NO. INCL
1 [ 36122 113 | 42 | KNAPSACK FRAME | 1| TL52  ||21 ] 31057 | 139 BOLT 4 TL52
36122 | 116 | 42 1 TH48 22 | 315L 0630 (IEXAGON BOLT | 1
2 | 91027 | 125 KNAPSACK PAD 1 23 | 36015 101 STOPPER RUBBER | |
3| 11021 1 101 KNAPSACK PAD 2 24 [ 571L 11000 FLANGE NUT | TH48
FITTING 25 | 68036 | 196 WASHER !
4| 11021 | 105 KNAPSACK PAD 2 26 | 31013 | 111 BASE BOLT 1
FITTING 27 | 11020 | 137 ENGINE SUPPORT | I
5| 475L 0516 (+)TAPPING SCRE¥ | 6 28 | 11113 359 STAY 1
6| 11113 298 STAY 2 29 | 11113 | 360 STAY 1
7| 11113 299 STAY 2 30 | 318L 0612 (+)HEXAGON BOLT |4
8 | 315L 0616 (+)HEXAGON BOLT | 4 31 [ 68036 | 158 WASHER 4
9| 111131 290 STAY l 32 [ 71304 | 102 SINGLE HANDLE SET] |
10 | 583L (0800 FLANGE CAP NUT | 1 33 | 51023 145 SINGLE HANDLE 1
11| 335L 0815 FLANGE BOLT 1 34 | 71138 | 111 | HANDLE BRACKET SET | 1
12 | 11044 | 171 BASE 1 35 | 51116 | 141 | TANDLE BRACKET 1
13| 11121 | 106 | 09 | VIBRO-ISOLATING || 36 | 416U 0535 SOCKET SCREW
SUPPORT C. P. 37 | 11113 | 371 | 08 | STAY 1
14 | 36005 | 111 VIBRO- ISOLATING | 3 38 | 4120 0520 | | SOCKET SCREN 1
RUBBER 39 | 91049 | 122 CONNECTOR !
15| 5TIL j0600 | | FLANGE NUT 7 | 152 || 40| 71303 | 101 SAFETY GUARD SET | 1
571L 10600 6 TIi48 41 | 36046 140 SAFETY GUARD 1
16 | 11011 | 123 CLANP 3 42 | 36068 177 GUARD 1
17 | 318L 10512 (+)HEXAGON BOLT |3 43 | 91014 | 177 BLADE ]
18 | 513L 11000 HEXAGON NUT 1 44 | 464L 0410 (+)TAPPING SCREW| |2
19 | 661L 11000 SPRING LOCK 1 45 | 71137 | 245 BOLT AND NUT SET| |1
WASHER 46 | 11050 | 166 FIXING PLATE 1
20 [ 11020 132 ENGINE SUPPORT | 1 [ TL52 47| 4130 10515 ' SOCKET SCREW 4




